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PROGRESSAO DA DOENCA CORONARIA
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FORMAS DE APRESENTACAO DA DOENCA CORONARIA

PCM*: Suspeita de Sindrome Coronaria Aguda

—

<10min

ECG Elevagao Segmento ST Alteracdes ST-T ou ECG normal

Marchores
cardiacos

Diagnoéstico

Tratamento

*Primeiro contacto médico




RISCO CV APOS EAM

~1 in 5 patients suffered a MI, stroke or ~1in 5 patients, event-free for 1 year

CV death within the first year after a Ml post-Ml, suffered a M, stroke or CV
death within 3 years
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Immediate post-Ml survivors 1-year event-free Ml survivors
(n=97,254) (n=76,687)

Jernberg T, etal. Eur Heart J 2015;36:1163-70



TRATAMENTO MEDICO APOS SINDROME CORONARIO AGUDO
Melhoriado Melhoriado
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ANTIAGREGACAO PLAQUETAR POS-SCA

Plaque Rupture
& Collagen/vWF

STEMI/PPCI
Clopidogrel
Prasugrel
xdgeligigelgglelly Ticagrelor

TF + FVlla

Rivaroxaban Factor . T .
Apixaban Xa :
b 3

Amplification

=

Granule ADP

Secretion

- Activation
Bivalirudin

Platelet
Aggregation

Curzen N, Paul A Gurbel PA, Myat A, Bhatt DL, Redwood SR. Platelet-Fibrin Ischaemic
Lancet 2013; 382: 633—43. Clot Events

Abciximab
Eptifibatide
Tirofiban

Fibrinogen Fibrin




ANTIAGREGACAO PLAQUETAR POS-SCA

t ASPIRINA EM PREVENCAO SECUNDARIA ]

EM PREVENCAO SECUNDARIA A ASPIRINA REDUZ EM 20 % O RISCO DE EVENTOS

CARDIOVASCULARES MAJOR

Antithrombotic Trialists’ Collaboration. Lancet 2009;373:1849-60

TERAPEUTICA CUSTO-EFICAZ:

- NUMBER NEEDED TO TREAT: 48

EM PREVENCAO SECUNDARIA A ASPIRINA CONTINUAA SER SUBUTILIZADA (46.9%)

MMWR Morb Mortality Wkly Rep 2012; 61: Suppl:11-8
Parekh etal. N Engl J Med 2013:368; 3: 204



ANTIAGREGACAO PLAQUETAR POS-SCA

SERA INDIFERENTE A DOSE DE AAS? J

(]




ANTIAGREGACAO PLAQUETAR POS-SCA

O AUMENTO DA DOSE DE ASPIRINA NAO AUMENTA O EFEITO ANTI-TROMBOTICO ]

EsTUDO CURRENT-OASIS 7
AAS75-100MG VERSUS AAS 300-325 MG

B Aspirin ASA ASA HR  95%Cl
1.0~ zzi: Lower dose 75100 mg 300-325 mg
5 05 0,03 Higher dose CV Death/MI/Stroke
§ o6 il PCI (N=17,232) 4 4 0%
ool No PCI (2N=7855) 47 44 0%
S 04- : T T 1T T T T T 11
§ 0 3 6 912151821 242730 OVQF&||(2N=25,087) 44 49 0.96
v o Stent Thrombosis 21 19 091
00 fmmemmre— TIMI Major Bleed 103 097 0.94
0 3 6 9 12 \15 18 21 24 27 30 ,
Days CURRENT Major Bleed 2.3 2.3 0.99
No. at Risk CURRENT Severe Bleed 1.7 1.7 1.00
Higher dose 12,507 12204 12,075 12018 11,983 11,962
Lower dose 12579 12239 12121 12059 12,024 12,009 Gl Bleeds: 30 (0_24%) V47 (0.38%), P=0.051

N EnglJ) Med 2010;363:930-42



ANTIAGREGACAO PLAQUETAR POS-SCA

{ O AUMENTO DA DOSE DE ASPIRINA AUMENTA O RISCO DE HEMORRAGIA ]

META-ANALISE

N = 192.036 dts

- . .
Major Bleeding 5o, =
27 15% 1.5%
1 — . .
0
<100 mg 100-200 mg > 200 mg

Serebruany et al; Am J Cardiol 2005; 95: 1218



ANTIAGREGACAO PLAQUETAR POS-SCA

Cumulative hazard rate

0.14 |
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0.10 -
0.08 -
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L CLOPIDOGREL ]

CURE

Time to primary endpoint (CV Death, Ml or Stroke)

Placebo
(n=6303)

Clopidogrel
(n=6259)

Treatment duration: 9-12 months

0 3 6 9 12
Months of follow-up

Cure Investigators N Engl J Med. 2001;345:494-502



ANTIAGREGACAO PLAQUETAR POS-SCA

{ LIMITACOES DO CLOPIDOGREL ]

 Ligacaoirreversivel ao recetorP2Y,,
 Pro-farmaco que necessita de ativacao metabdlica

g /O CEED | Hiperreatividade Complicacdes

plaquetar isquémicas

e Elevadavariab

Angiolillo DF, et al. Am Heart J. 2008a;156:53-59; Gurbel PA et al. Circulation.
2009;120:2577-2585; Yusuf S, et al. NEJM. 2001;345:494-502.



ANTIAGREGACAO PLAQUETAR POS-SCA

| PRASUGREL ]

TRITON-TIMI 38
Primary efficacy and safety endpoints

157 -
ACS (STEMI or UAINSTEM) & Planned PC| — Coptgal Vi Morsie
rasugre HR (95% C)) = 081 (0.73-090) ¥ 138 evens
ASA | N=13,600 P<0.001 12.4%
Double-blind | - 0
/ \ S 9.9%
£
CLOPIDOGREL PRASUGREL .§-
300 mg LD/ 75 mg MD 60 mg LD/ 10 mg MD i ‘- TIMI major bleeding
HR (95% C1) = 1.32 (103-168) 35 events
P=0.03
Median duration of therapy - 12 months 2.4%
— 1.8%
1oendpoint:  CV death, M, Stroke ) F"_"—'— ' ' l .
2° endpoints:  CV death, MI, Stroke, Rehosp-Rec Isch cv 0030 90 180 270 360 450
death, MI, UTVR o
Stent Thrombosis (ARC definitelprob) o at Days after randomizaion
Safety endpoints: TIMI major bleeds, Life-threatening bleeds Clopidogrel 6795 6169 6036 5635 5043 4369 3017
Key Substuches: Phammacokinetic, Genomic Prasugrel 6813 6305 6177 5951 5119 4445 3085

Wiviott S etal. MEJM 2007;357:2001-15



ANTIAGREGACAO PLAQUETAR POS-SCA

TICAGRELOR

PLATO

Objetivo primario de eficacia

(Composto de Morte CV, EM ou AVC) Objetivo primario de seguranga

0-12 Meses ]
0
~ 1 1.7 5
o~ 1A B Ticagrelor E o
~ M Clopidogrel " g\, P=NS
o 101 9.8 ©
2 =0 101
= 9 - O =
5 © 5
S ]
3 . G 3
6 I - 5_
®
r— 5 A [} ‘0
Q T b
C 44 - B
3 3. [ P=0.43 ¥ BRILIQUE
g ] f_’ HR 1.04 (95% CI, 0.95-1.13) M Clopidogrel
- 0-
1 P=0.045 P <0.001 T T T T T T 1
0 HR: 0.88 (95Y% Cl, 0.77-1.00) HR: 0.84 (95% CI, 0.77-0.92) 0 60 120 180 240 300 360
T T T T T T T T T T T T 1 . . .
0 2 4 6 8 10 12 Dias desde a primeira dose
N° e risco Meses Apos Randomizagao N® em risco
Ticagrelor 9,333 8,628 8,460 8,219 6,743 5,161 4,147 BRILIQUE 9235 7246 6826 6545 5120 3783 3433
Clopidogrel 9,291 8,521 8,362 8,124 6,650 5,096 4,047 Clopidogrel 9186 7,305 6330 6670 5200 3841 3479

Wallentin L, etal. N EnglJ Med. 2009;361:1045-1057



ANTIAGREGACAO PLAQUETAR POS-SCA

LTE RAPEUTICA ANTITROMBOTICA NO EAMCcST J

Maintenance antithrombotic strategy after ST-elevation myocardial infarction

Recommendations

Antiplatelet therapy with low-do: 75-100mg) s indicated ™

DAPT in the form of aspirin plus ticagrelor or prasugrel for clopidogrel ifticagrelor or prasugrel are not available or are contraindicated), i

recommended for 12 months after PCI, unless there are contraindications such as excessive risk of bleeding. """

ombination with DAPT is recommended in patients at high risk of gastrointestinal bleeding". "

In patients with an indication for oral anticoagulation, oral anticoagulants are indicated in addition to antiplatelet therapy.”

“History of gastrointestinal bleeding, anticoagulant therapy, chronic non-steroidal anti-inflammatory drug/corticosteroid user, and >2 or more of the following: age >65 years,
dyspepsia, gastro-oesophageal reflux disease, H. pylori infection, and chronic alcohol use.

ESC Guidelines. Eur HeartJ. 2017 Aug 26. doi: 10.1093/eurheartj/ehx393



ANTIAGREGACAO PLAQUETAR POS-SCA

TERAPEUTICAANTITROMBOTICANO EAMsST

Recommendations Antiplatelet therapy

Class?

Level®

Oral Antiplatelet Therapy

Aspirin [s recommended for all patients without contra-indications at an initial oral loading dose of 150-300 mg
: #in naive patients) and a maintenance dose of 75-100 mg daily long-term regardless of treatment

strateqy.

A P2Y,, inhibitor is recommended, in addition to aspirin, for 12 monthslmless there are contra-indications such

— Ticagrelor (180 mg loading dose, 90 mg twice daily) is recommended, in the absence of contra-indicationsd,
for all patients at moderate-to-high-risk of ischaemic events (e.g. elevated troponins), regardless of initial
treatment strategy and including those pretreated with clopidogrel (which should be discontinued when
ticagrelor is started).

— Prasugrel (60 mg loading dose, 10 mg daily dose) is recommended in patients who are proceeding to PCI if
no contra-indication.

— Clopidogrel (300—-600 mg loading dose, 75 mg daily dose) is recommended for patients who cannot receive
ficagrerior or prasugrel or who require oral anticoagulation

P2Y ,, inhibitor administration for a shorter duration of 3—6 months after DES implantation may be considered in
patients deemed at high bleeding risk.

It is not recommended to administer prasugrel in patients in whom coronary anatomy is not known.

ESC Guidelines NSTEMI. EHJ 2016;37:267-315




ANTIAGREGACAO PLAQUETAR POS-SCA

[ DUPLA ANTIAGREGAGAO PLAQUETAR QUANTO TEMPQO? ]

DURAGCAO DA DAAP NAS SCA

Recommendations

In patients with ACS treated with coronary stent implantation,
DAPT with a P2Y,, inhibitor on top of aspirin is recommended

fol 12 monthsjunless there are contra-indications such as
excessive risk of bleeding (e.g. PRECISE-DAPT >25).
In patients with ACS and stent implantation who are at high-

risk of bleeding (e.g. PRECI), discontinuation of

“PZY_, inhibitor therapy afte should be considered.

In patients with ACS treated with bioresorbable vascular
scaffolds, DAPT for at least 12 months should be considered.

2017 ESC Focused Update on DAPT in Coronary Artery Disease. EHJ 2017 - doi:10.1093/eurheartj/ehx419)

In STEMI patients with stent implantation and an indication for oral anticoagulation, trple therapy® should be considered for 1-6 months

Ila
(according to a balance between the estimated risk of recurrent coronary events and bleeding).5

DAPT for 12 months in patients who did not undergo PCl should be considered unless there are contraindications stich as excessive risk of I
a

bleeding,

ESC Guidelines. Eur HeartJ. 2017 Aug 26. doi: 10.1093/eurheartj/ehx393



ANTIAGREGACAO PLAQUETAR POS-SCA

L

SCORES DE RISCO VALIDADOS

PRECISE-DAPT score'® DAPT score'

Time of use At the time of coronary stenting After 12 months of uneventful DAPT
DAPT duration Short DAPT (3-6 months) Standard DAPT (12 months)
strategies assessed vs. vs.
Standard/long DAPT (12-24 months) Long DAPT (30 months)
Score calculation® HB 22 115 11 105 <10 Age
| | | | 1 275 -2 Pt
WBC <58 10 12 14 16 18220 65 to <75 -l pt
[ e e e e <65 0pt
Age S0 60 70 80 2% Cigarette smoking +| pt
LI L L L Diabetes mellitus +| pt
CrCl o0 @ 0 4o 2 0 Ml at presentation +| pt
' I I ] [ ] Prior PCl or prior Ml +| pt
Prior o |Yes Paclitaxel-eluting stent +| pt
Bleeding T Stent diameter <3 mm +| pt
Score 0 2 4 6 8 1012 14 16 18 20 22 24 26 28 30 CHF or LVEF <30% *2pt
Points  [TTTTTTTTTIITIII T T TITT7T1T ] Vein graft stent +2 pt
Score range 0 to 100 points -2 to 10 points
Decision making cut-off Score 225 = Short DAPT Score 22 = Long DAPT
suggested Score <25 - Standard/long DAPT Score <2 - Standard DAPT
Calculator www.precisedaptscore.com www.daptstudy.org

2017 ESC Focused Update on DAPT in Coronary Artery Disease. EHJ 2017 - doi:10.1093/eurheartj/ehx419)




ANTIAGREGACAO PLAQUETAR POS-SCA

{ MINIMIZACAO DO RISCO HEMORRAGICO ]

Recommendations Class

Radial over femoral access is recommended for coronary
angiography and PCl if performed by an expert radial
operator.

In patients treated with DAPT, a daily aspirin dose of
75-100 mg is recommended.

A PPl in combination with DAPT is recommended.

Routine platelet function testing to adjust antiplatelet therapy
before or after elective stenting is not recommended.

2017 ESC Focused Update on DAPT in Coronary Artery Disease. EHJ 2017 - doi:10.1093/eurheartj/ehx419)



ANTIAGREGACAO PLAQUETAR POS-SCA

N=21 162 STEMI 54%

EAM 1-3 A antes PEGASUS-TIMI 54 NSTEMI 40%

FUp médio 33M Tempo médio desde EAM indice 1,7A

PRIMARY ENDPOINT (CV DEATH, MI OR STROKE) BLEEDING
10
9.04% Placebo 51
s Placebo
9 T s Ticagrelor 90 mg bid
Ticagrelor 60 mg bid 785% 90 mé bid
8 ) meg 4- 5 Ticagrelor 90 mg bid
7 Ticagrelor 60 mg bid
P<0.001
" m Placebo
g6 8
o g 31
§ 5 — g 26
E ; 23
@ 4 - X
- P<0.001
(] = | (| -
37 Ticagrelor 90 mg vs placeho ;' P=NS P=NS P=NS
HR 0.85 (95% CI 0.75-0,96) P=0.008 13
2 12
11
1 -
1 - 0697 06 0606
0.4
0 — T T 1 I | | T | 0 303
0 3 6 9 12 15 18 21 24 27 30 33 36 0 - .
:"a':e'b'om Months from randomisation TIMI major bleedlng TIMI minor bleeding Fatal hleeding or ICH Fatal bleeding |

7067 6979 6892 6823 6761 6681 6508 6236 5876 5157 4343 3360 2028
90 mg bid 7050 6973 6899 6827 6760 6719 6550 6272 5021 5243 4401 3368 2038
60 mgbid 7045 6969 6905 6842 6784 6733 6557 6270 5904 5202 4424 3392 2055

Bonaca MPetal. N EnglJ Med 2015;372:1791-1800



ANTIAGREGACAO PLAQUETAR POS-SCA

{ DURACAO DA DAAP NAS SCA ]

@ ESC European Heart Journal (2018) 39, 119-177 ESC GUIDELINES
European Society doi:10.1093/eurheartj/ehx393
of Cardiology

2017 ESC Guidelines for the management of
acute myocardial infarction in patients
presenting with ST-segment elevation

The Task Force for the management of acute myocardial infarction
in patients presenting with ST-segment elevation of the European
Society of Cardiology (ESC)

|r|high schaemicerisk patents iho have tolerated DAPT without a bleeding complicaton, treatment vith DAPT in the form of ticagrelor

llb

60 mg tvice a day on top of aspiin fo|longer than 12 months may be considered for up to 3years.i3

o ow ek petient who receve asprn and cloidoge, low-dose varaban (15 mg i i) may be conidered ™

The use of ticagrelor or prasugrel i not recommended as part of riple anithrombotic therapy with aspirn and oral anticoagulation C

°Defined as age >50 years, and at least one of the following additional high-risk features: age >65 years, diabetes mellitus on medication, a prior spontaneous AMI, multivessel
CAD, or chronic renal dysfunction (eGFR <60 ml/min/1.73 m?).



ANTIAGREGACAO PLAQUETAR POS-SCA

L DUPLA ANTIAGREGACAO PLAQUETAR ]

1

( High Bleeding Risk ] ( High Bleeding Risk ]

+ +

Tirme . No [ Yes J [ No ] [ Yes ]
[al€]er[a]E (A
1mo _.i 6 mo.
§ DAPT (a[c] =1 mo. DAPT
(Class IIa B) (Class ITa C)
3mo _. I
6mo
A
nE
2 o

12mo |

30mo

(Class II -B) (Class I1Ib -B)

2017 ESC Focused Update on DAPT in Coronary Artery Disease. EHJ 2017 - doi:10.1093/eurheartj/ehx419)



ANTIAGREGACAO PLAQUETAR POS-SCA

{ INDIVIDUALIZACAO DA DURACAO DAAP ]

INFERIOR A 12M EXTENSAO PARA ALEM DE 12M

I ™NAADN

™ _ _ a2 _ I-AI\/I

— Complicagao hemorragic™ — =~

— Risco hemorragico muito "isco isquémico

* Hemorragia intracra

* Hemorragia gastroir rial periférica

e ACO concomitante Irévios

7acao coronaria

ﬁs complexas (Tronco

Risco isquémico l Risco hemorragico

~

des)



ESTATINAS EM PREVENCAO SECUNDARIA:

TERAPEUTICA DE ALTA INTENSIDADE VS BAIXA INTENSIDADE

I ORIGINAL CONTRIBUTION JAMA-EXPRESS

e NEW ENGLAND
JOURNAL of MEDICINE

APRILS8,2004

High-Dose Atorvastatin vs Usual-Dose
Simvastatin for Secondary Prevention

After Myocardial Infarction
The IDEAL Study: A Randomized Controlled Trial

EsTUDO IDEAL

ESTABLISHED IN 1812 VOL.350 NO.15

Intensive versus Moderate Lipid Lowering with Statins
after Acute Coronary Syndromes

ESTUDO PROVE-T

30+ . .
= | Any Cardiovascular Disease
g 254 ' 40 -
% 1 40 mg of pravastatin T . .
5 . 204 ---~+""™" 80 mg of atorvastatin 30- Sinvastatin 20mg
s "E 15- _.F"
TS 20
=" 10 A t i
5 ] orvastatin 80mg
£ | £ 10-
5 -
a] . HR, 0.84; 95% CI, 0.78-0.91; P<.001
0 T T T T T T T T T 1 T I ! I !
0 3 6 9 12 15 18 21 24 27 30 0 1 2 3 4 5
Months of Follow-up Years Since Randomization

N EnglJ Med 2004;350:1495-504

N EnglJ) Med 2004;350:1495-504



RELACAO ENTRE OS VALORES DE LDL E

EVENTOS CARDIOVASCULARES

_I Articles

THE LANCET

A reducao de 1 mmol
ering of LDL

(32 mg/dL) dos valores SERGNG participants

de LDL-C reduz o risco de

Cholesterol TN

eventos coronarios em

Interpretation Further reductions in LD
of heart attack, of revascularisation, and ¢
annual rate of these major vascular events by )
oe studied, suggesting

cholesterol ran
about 40-50%.

25% / ano

definite further reductions in the incidence
th each 1-0 mmol/L reduction reducing the
ere was no evidence of any threshold within the
cholesterol by 2-3 mmol/L would reduce risk by

Lancet. 2010 Nov 13;376(9753):1670-81



ESTATINAS -TRATAMENTO APOS SCA

Lipid lowering therapies

[t is recommended to star‘{high-intensity statin therapy”

364,366,368
term.

s early as possible, unless contraindicated, and maintain it long-

ESC GUIDELINES

eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee

2017 ESC Guidelines for the management of
acute myocardial infarction in patients
presenting with ST-segment elevation

The Task Force for the management of acute myocardial infarction
in patients presenting with ST-segment elevation of the European
Society of Cardiology (ESC)

An LDL-C goal of < 1.8mmol/L (70mg/dL) or a reduction of at least 50% if the baseline LDL-C is between 1.8-3.5 mmol/L

(70-135 mgldL) is recommended "7

[t is recommended to obtain a lipid profile in all STEMI patients as soon as possible after presentation.

369,406

In patients with LDL-C >1.8mmol/L (>70mg/dL) despite a maximally tolerated statin dose who remain at high risk, further

therapy to reduce [ DL-C should be considered.”***

LU vLl Ul Lviuciice.

“High-intensity statin defined as atorvastatin 40—80 mg and rosuvastatin 20—40 mg.

MUITO ALTO RISCO CV

* ValoralvodeLDL< 70 mg/dL
ou
* Reduc¢dodelLDL>50% (se LDL entre 70-135 mg/dL)



ESTATINAS -TRATAMENTO APOS SCA

@ European Heart Journal ESC/EAS GUIDELINES
synorean  doii10.1093/eurhearti/ehw272

2016 ESC/EAS Guidelines for the Management
of Dyslipidaemias

The Task Force for the Management of Dyslipidaemias of the
European Society of Cardiology (ESC) and European Atherosclerosis
Society (EAS)

Table 16 Recommendations for the pharmacological
treatment of hypercholesterolaemia

Recommendations

Prescribe statin up to the highest
recommended dose or highest
tolerable dose to reach the goal.

n the case of statin intolerance,
ezetimibe or bile acid sequestrants,
or these combined, should be

considered.

239,
256,257

If the goal is not reached, statin
combination with a cholesterol
absorption inhibitor should be

considered.

63

If the goal is not reached, statin
combination with a bile acid lib

sequestrant may be considered.

In patients at very high-risk, with
persistent high LDL-C despite
treatment with maximal tolerated
statin dose, in combination with 11b 115,116
ezetimibe or in patients with statin
intolerance, a PCSK9 inhibitor may
be considered.

TRATAMENTO DAS DISLIPIDEMIAS

1) Estatinas sao o pilar do tratamento das dislipidemias: prescrever a dose

mais alta tolerada para atingir o valor LDL-alvo

~\

2) Se o valor LDL-alvo recomendado nao é atingido,

deve ser considerada a adi¢do do ezetimibe (lla, B)

3) Em doentes com intolerancia a estatina,

deve ser considerada a adigado do ezetimibe (lla, B)

( )

\_ J




ESTATINAS - TRATAMENTO APOS SCA

ESTATINAS EM PREVENCAO SECUNDARIA

RESUMO DA APLICACAO NA PRATICA CLINICA

1. ESTATINAS EM TODOS OS DOENTES

(INDEPENDENTEMENTE DOS VALORES DE LDL)

2. UTILIZAR TERAPEUTICA DE ALTA INTENSIDADE
(>50% REDUCAO LDL)

3. VALOR ALVODELDL <70 MG/DL




IECAS - TRATAMENTO APOS SCA

@ E S C European Heart Journal (2018) 39, 119-177 ESC G UIDELIN Es

European Society doi:10.1093/eurheartj/ehx393
of Cardiology

2017 ESC Guidelines for the management of
acute myocardial infarction in patients
presenting with ST-segment elevation

The Task Force for the management of acute myocardial infarction

in patients presenting with ST-segment elevation of the European
Society of Cardiology (ESC)

ACE inhibitors/ARBs

ACE inhibitors are recommended, starting within the first 24 h of STEMI in patients with evidence of heart failure, LV systolic

dysfunction, diabetes, or an anterior infarct ™

An ARB, preferably valsartan, is an alternative to ACE inhibitors in patients with heart failure and/or LV systolic dysfunction,

particularly those who are intolerant of ACE inhibitors. "

ACE infibitors should be considered in al patients in the absence of contraindications.”***

UTILIZACAO DE IECAS, PRINCIPALMENTE SE:

INSUF. CARDIACA OU CONSIDERAR NA MAIORIA

FE<40% DOS DOENTES




ANTAGONISTAS DA ALDOSTERONA APOS ENFARTE MIOCARDIO

Estudo EPHESUS

EPHESUS

Relative Risk of Total Mortality

0 3 6 9 1215 18 21 4 27

Months Since Randomization
Placebo 3313 3064 2983 2830 24181801 1213 709 323 99
Eplerenone 3319 3125 3044 2896 2463 1857 1260 728 335 110

MRAs

MRAs are recommended in patients with an LVEF <40% and heart failure or diabetes, who are already receiving an ACE inhib-
397 |

itor and a beta-blocker, provided there is no renal failure or hyperkalaemia.

UTILIZACAO DE ESPIRONOLACTONA / EPLERENONA: SEFE <40%




BLOQUEADORES BETA APOS ENFARTE DO MIOCARDIO

@ ESC European Heart Journal (2018) 39, 119-177 ESC GUIDELINES

European Society doi:10.1093/eurheartj/ehx393
of Cardiology

2017 ESC Guidelines for the management of
acute myocardial infarction in patients
presenting with ST-segment elevation

The Task Force for the management of acute myocardial infarction
in patients presenting with ST-segment elevation of the European
Society of Cardiology (ESC)

Recommendations

Class’

Level’

Beta-blockers

Oral treatment with beta-blockers is indicated in patients with heart failure and/or LVEF <40% unless contraindicated.”>’ '

Intravenous beta-blockers should be considered at the time of presentation in patients undergoing primary PCl without con-

traindications, with no signs of acute heart failure, and with an SBP >120 mmHg,>#¢-3%2>0403

Routine oral treatment with beta-blockers should be considered during hospital stay and continued thereafter in all patients
344,354 356,404,405

without contraindications.

Intravenous beta-blockers must be avoided in patients with hypotension, acute heart failure or AV block, or severe

bradycardia.***

UTILIZACAO DE BB, PRINCIPALMENTE SE:

INSUF. CARDIACA OU CONSIDERAR NA MAIORIA

FE<40% DOS DOENTES




TRATAMENTO NAO FARMACOLOGICO POS-SCA

ESTILO DE VIDA E CONTROLO DE FACTORES DE RISCO

Dieta
Consumo de alcool

Table 25 Recommended diet intakes

* Saturated fatty acids to account for <10% of total energy intake,
through replacement by polyunsaturated fatty acids.

* Trans unsaturated fatty acids <|% of total energy intake.

» <5 g of salt per day.

* 30-45 g of fibre per day, from wholegrain products, fruits and 30 min, actividade
vegetables.

moderada, 5x/semana

* 200 g of fruit per day (2-3 servings).

*» 200 g of vegetables per day (2-3 servings).

* Fish at least twice a week, one being oily fish.

* Consumption of alcoholic beverages should be limited to 2 glasses
per day (20 g/day of alcohol) for men and | glass per day (10 g/day
of alcohol) for non-pregnant women.

European Heart Journal (2013) 34, 2949-3003



TRATAMENTO NAO FARMACOLOGICO POS-SCA

ESTILO DE VIDA E CONTROLO DE FACTORES DE RISCO

Behavioural aspects after ST-elevation myocardial
infarction

Recommendations

It is recommended to identify smokers and

provide repeated advice on stopping, with offers

to help with the use of follow-up support, nicotine

replacement therapies, varenicline, and bupropion Cessaéo tabéica

individually or in combination.*302303.325-327

Participation in a|cardiac rehabilitation programme

is recommended.*>Y7>4%

A smoking cessation protocol is ihdicated for each

hospital participating in the care of STEMI patients.

ESC Guidelines. Eur HeartJ. 2017 Aug 26. doi: 10.1093/eurheartj/ehx393

A diastolic blood pressure goal of <90
mmHg is recommended (<85 mmHg .

- Controlodo Peso—IMC 20-25 kg/m2 in diabetic patients).
- Controlo da pressao arterial

A systolic blood pressure goal
of <140 mmHg should be considered.

ESC Guidelines NSTEMI. EHJ 2016;37:267-315




TERAPEUTICA ANTIHSQUEMICA — CONTROLO DE SINTOMAS

NITRATOS J

(Nitroglicerina, Mononitrato de isossorbida,Dinitrato de isossorbida)

-~

. Accao curta / Sublingual - E o tratamento agudo standard

. Accao longa/ Oral ou Transdérmicos

- Usar por periodos de 12h (evitar tolerancia)

. Efeitos adversos mais comuns: Hipotensao e Cefaleias
. Perigo de hipotensao grave quando utilizados com inibidores da fosfodiesterase-5 (ex:
Sildenafil)

BETA-BLOQUEANTES ]

-

. Sao a 12 linha para reducao dos episddios de angina e para aumentar a tolerancia ao exercicio
. Acc¢ao pela diminuicao da FC e contractilidade
. Se pds-EAM ou insuficiéncia cardiaca, tém impacto progndstico (reducao de EAM e mortalidade)

. NAO usar se angina por vasoespasmo, pois induzem-no por aumento da atividade a-adrenérgica



TERAPEUTICA ANTIHSQUEMICA — CONTROLO DE SINTOMAS

ANTAGONISTAS DOS CANAIS DE CALCIO J

-

. Accao por vasodilatacao e reducao da resisténcia vascular periférica

a) Nao-diidropiridinicos (Diltiazem, Verapamil)

Também por reducaoda FC

N3o recomendada associacao com beta-bloqueantes

Nao utilizar se disfuncao sistdlica VE

S3o a 12 linha na angina por vasospasmo

b) Diidropiridinicos (Amlodipina, Felodipina, Lercanidipina, Nifedipina)
- Possivel associacao com beta-blogueantes

- Evitar Nifedipina pois ha evidéncia de aumento de mortalidade pos-EAM



TERAPEUTICA ANTIHSQUEMICA — CONTROLO DE SINTOMAS

L RANOLAZINA (Ranexa®) J

- Inibidor do canal de sédio tardio, com propriedades anti-isquémicas e metabdlicas
-Naointerferecom TAe FC
- Recomendado como “add-on” ou como alternativa nos intolerantes

- Bons resultados em diabéticos e na doenca microvascular

L IVABRADINA (Procorolan®) ]

- Inibidor dos canais I(f) do nédulo sinusal
- Apenas se ritmo sinusal e FC>70 bpm sob beta-bloqueantes (ou se intolerantes)

- Estudo SIGNIFY mostrou preocupacao quanto a seguranca com mais eventos CV



SEGUIMENTO POS-SCA — TESTES DE IMAGEM

ECOCARDIOGRAMA
Summary of indications for imaging and stress testing —
in ST-elevation myocardial infarction patients .o *
Recommendations ‘ Class® | Level’ ‘
After discharge

In patients with pre-discharge LVEF <40%, repeat

echocardiography 6-12 weeks after M, and after Long-term management of ventricular arrhythmias

complete revascularization and optimal medical and risk evaluation for sudden death

therapy, is recommended to assess the potential

. . Recommendations Class® | Level®
need for primary prevention ICD
implantation.3'2% ICD therapy i recommended to reduce sudden
cardiac death in patients with symptomatic heart
failure (NYHA class lI-Ill) and LVEF <35% despite
optimal medical therapy for >3 months and
FEVE - grande impacto prognostico >6 weeks after MI, who are expected to survive

for at least 1year with good functional
3,466,467

status.



SEGUIMENTO POS-SCA — TESTES DE IMAGEM

after myocardial revascularization

Strategies for follow-up and management in patients

Recommendations Class®

Level®

Ref¢

Asymptomatic patients

Teste deisquémia

Early imaging testing should be
considered in specific patient lla
subsets.d

Routine stress testing may be
considered >2 years after PCI m
and >5 years after CABG.

After high-risk PCI (e.g.
unprotected LM stenosis) late (3 m
12 months) control angiography
may be considered, irrespective
of symptoms.

Symptomatic patients

It is recommended to reinforce
medical therapy and lifestyle
changes in patients with low-risk
findings? at stress testing.

With intermediate- to high-risk
findings® at stress testing,
coronary angiography is
recommended.

9Specific patient subsets indicated for early stress testing with imaging:

— patients with safety-critical professions (e.g. pilots, drivers, divers)m competitive
athletes;

— patients engaging in recreational activities for which high oxygen consumption is
required;

— patients resuscitated from sudden death;

— patients with incomplete or suboptimal revascularization, even if asymptomatic;
— patients with a complicated course during revascularization (perioperative
myocardial infarction, extensive dissection during PCl, endarterectomy during
CABG, etc.);

— patients with diabetes (especially those requiring insulin);

— patients with multivessel disease and residual intermediate lesions, or with silent
ischaemia.

®Intermediate- and high-risk findings at stress imaging are ischaemia at low workload,

early onset ischaemia, multiple zones of high-grade wall motion abnormality, or
reversible perfusion defect.



TAKE HOME MESSAGES

A terapéutica farmacoldgica € um elemento essencial do tratamento da doenca
coronariaapos sindrome coronario agudo

Os objetivos sao o controlodos sintomas e a prevencao de eventoscardiovasculares

O Impacto progndstico - antiagregacdao e estatinas para todos os doentes, IECA
paraamaioria

* Controlo de sintomas - de forma imediata - nitratos sublinguais e de forma
prolongada os nitratos, beta-bloqueantes e/ou blogueadores canais de calcio

Terapéutica médica continua a ser pouco otimizada na “vida real”, tendo um forte
impacto prognostico no tratamentoda doenca coronaria

Todos os doentes devem integrar um programa de reabilitacao cardiaca e fazer
controlo apertado de factores de risco CV

Consideraravaliacaoda FEVE e teste de isquemiaquando indicado



